
SVARTPILEN 401 2018 <2018><EU><F2303R2>
REAR BRAKE CONTROL

49392

Pos Part Number Description Additional Text Quantity

1 2851305004430S Foot brake pedal cmpl. black 1.00

2 59009062026 SPECIAL SCREW M6X26 SW=8 10.9 1.00

3 0934060003 Hex. nut DIN 934 M6 1.00

4 0993026500 round wire snap ring DIN 7993 1.00

5 0625060002 deep groove ball bearing SKF 6 1.00

6 90134035000 GEAR SHIFT LEVER RUBBER 1.00

7 0035100249 AH collar screw M10x24 ISA45 1.00

8 61013069000 reservoir, rear cpl. 1.00

9 0025060126 HH collar screw M6x12 TX30 1.00

10 2851306003330 Rear brake master cylinder 1.00

11 69013069001 HOSE FOR RESERVOIR 6X1,5 1X 60MM, 1X 195MM 1.00

12 62113020100 banjo bolt M10x1x19.5 2.00

13 0603100141 sealing ring DIN 7603 10x14x1 ONLY FOR LC4
ADVENTURE

2.00

14 28542001000 brake hose, rear, ABS/brake cy 1.00

15 0025060166S HH collar screw M6x16 TX30 SL 2.00

16 90113057000 pin for fork end 1.00

17 0094020161 Splint pin ISO 1234-2x16-A2 1.00

18 28513047000 brake hose guide 1.00

19 28513052000 Spring brake pedal 1.00

20 0025060126S Hex collar screw M6x12 ISA30 s 1.00

21 58007017000 YDNAC-clamp 10101 (10.4MM) 300 TPI Erzbergrodeo 2.00


